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The following sample(s) was / were submitted and identified on behalf of the client as:

Sample Description

Style / ltem No.

Sample Receiving Date

Test Performing Date

ALLOY CHAIR FOOT

A503

Sep.02, 2015

Sep.02, 2015 to Sep.09, 2015

Test Result Summary

Test(s) Requested

Result(s)

Clause 7 of ANSI/BIFMA X5.1:2011 . PASS

Summary:

1. For further details, please refer to the following page(s).

Signed for and on behalf of

Shunde Branch

SGS-CSTC Co., Ltd.

Pl

Bill Wang

Approved signatory
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TESTS AND RESULTS

Test Conducted:
Clause 7 of ANSI/BIFMA X5.1:2011

General Test Condition:

The following test program was conducted in a laboratory environment maintained at 15°C to 25°C and 50%+5
RH. The sample was individually tested after conditioning in the test environment for at least 24 hours prior to
conducting the test.

The complete detailed procedures may be found in the referenced specification and are only summarized herein.
Unless otherwise specified, the tests are carried out in the following order on the same sample.

No. of Sample:
1 Piece (Sample 1). For more sample information and pictures, please refer to the following page.

Test Clause Test Description and Requirements Test Results

Base Test — Static

There shall be no sudden and major change in the structural integrity
of the base. The center column may not touch the test platform during
7 the load applications when a force of 11,120 N (2500 Ibf.) is applied to PASS
the vertical support column, or test fixture that simulates the
taper/base interface for one (1) minute. Remove the force, and then
apply a second force of 11,120 N (2500 Ibf.) for one (1) minute.
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SAMPLE INFORMATION AND PICTURES

Other Dimensions:

Weight:

Base Radius:

1.50kg
335mm

/

Sample as Received

View 1 View 2
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Test Pictures with Details
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***End of Report*™*
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